2014

ZNT Number:
ZNT 1786/2011 LG-1

cogta

Department:
Co-operative Governance and Traditional Affairs
PROVINCE OF KWAZULU-NATAL

PROJECT: DEVELOP A UNIVERSAL ACCESS PLAN ACROSS FIVE DISTRICT
MUNICIPALITIES IN KZN

B FOCUSS

e VIKANI FUNDA m MHP )
(Q FVUR®) — BRI Mott MacDonald “\m
PDNA GEOSPACE

[REPORT: DEVELOPMENT OF UNIVERSAL
ACCESS PLAN FOR WATER SERVICES FOR

ZULULAND DISTRICT I\/IUNICIPALITY]

Copyright FOCUS 1
MM PDNA (Pty) Ltd
MHP GEOSPACE Zululand District Municipality Universal Access Plan

Sivuno consulting




“Y Y 2

MHP '\
Wz

FOCUS Mottt MacDonald ‘
PDNA GEOSPACE
REPORT TITLE _
Development of Universal Access Plan for Water
Services in Zululand District Municipality
CLIENT Department of Cooperative Governance and
[...]
the Simdlangentsha Central (Khiphunyawo) Water Supply Scheme area for distribution.

The average annual flow rate of the water treatment works is insufficient to meet the treated water
requirements of the scheme for the immediate future. Currently the scheme is supplemented with
groundwater in some of the communities which are not reticulated, as indicated in Figure 12.

It is not known whether there are any water quality problems in the Mozana River catchment.
However, due to the land use practices in the Mozana River catchment, theKhiphunyawo weir
maybe silting up which affects the storage requirements to meet the current and future raw water
requirements, particularly during the low flow periods.

Treated Water Bulk Supply Infrastructure

The treated water from the Khiphunyawo WTW is pumped from the clearwater tanks to the service
reservoirs in the various villages served by the scheme, from which the potable water is then
distributed into scheme area. The capacity of the treated bulk water supply is insufficient to meet
current water requirements of the area at the current operating practices of the scheme area.

Bulk Storage

The Simdlangentsha Central (Khiphunyawo) Water Supply Scheme area has a total service reservoir
storage capacity of 0.75 ML. The service storage capacity provides for a 2.2-day or 53-hour storage
based on the current treated water production, but in summer months this reduces to

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality




approximately a 1.48-day or 35-hour storage capacity, based on present water requirements (Table
14).

The reservoir storage capacity of Simdlangentsha Central (Khiphunyawo) is therefore less than the
accepted norm of 48 hours of summer peak requirement for urban areas. This norm has been
determined to meet the following requirements:

» balance the fluctuating demands from the distribution system, permitting the source
to give a steady or differently phased output;

> provide a supply during a failure or shutdown of the treatment plant, pumps or bulk
mains leading to the reservoirs; and

> provide a reserve of water to meet fire and other emergency demands.

Additional service storage capacity is therefore required in the immediate and long-term future to
meet the current and future summer peak requirements.

Parameters Simdlangetsha Central
(Khiphunyawo) Water Supply
Scheme area

Total Storage capacity (ML) 0.75
Storage Ratio on present annual average consumption 53
(Hours)

Storage Ratio on present average peak week consumption | 35
(Hours)

Table 14 - Service Storage Reservoirs in the Simdlangetsha Central (Khiphunyawo) Water Supply
Scheme area
(Source: First Stage Reconciliation Strategy for Khiphunyawo Water Supply Scheme Area -Uphongolo
Local Municipality, 2011)

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted:

List of emergency work

It is recommended that the following emergency work be carried out:
e Install a new non-return valve at the weir

e Install new dosing systems for sodium hypochlorite and polymer/coagulant.

List of short term improvements

It is recommended that the following work be carried out in the short term:

¢ Clean and disinfect storage reservoir

e Supply a shelter for staff and mobile toilet or pit latrine.

¢ Supply galvanised access ladders

¢ Installation of a new packaged water treatment works to increase the capacity to 900
m?>/day. A packaged plant could make use of an existing sand filter and supplement this with
additional sedimentation processes. A detailed plant assessment and investigation will be
required to optimise the plant and ensure an integrated design.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 61
Development of Universal Access Plan for Water Services in Zululand District Municipality



Legend

Gl
“ Reservoir

Bulk Main

Town/Village

Water Treatment Works
= River

y

Weir Pumphouse

Figure 12 - Schematic layout of Simdlangentsha Central (Khiphunyawo) Water Supply Scheme
(Source: First Stage Reconciliation Strategy for Khiphunyawo Water Supply Scheme Area -Uphongolo Local Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 62
Development of Universal Access Plan for Water Services in Zululand District Municipality



5.3.1.7

Mandlakazi Water Supply Scheme (Nongoma LM)

(Source: First Stage Reconciliation Strategy for Mandlakazi Water Supply Scheme Area -

Nongoma Local Municipality, 2011)

The schematic layout of the infrastructure to supply treated water from the Mandlakazi Water

Supply Scheme area for residential and non-residential consumption in the surrounding

communities is shown in the Figure 13.The Mandlakazi Water Supply Scheme is supplied by the

Mandlakazi WTW as well as several groundwater supply systems. Furthermore, there is a

package plant supplying the areas of KwaMpanza in the south, while a small treatment works

supplies the Khangela Palace.

The source of raw water supply for the Mandlakazi WTW is the bulk purchase of Pongolapoort

raw water supplied through the Charl Senekal Trust bulk pipeline. KwaMpanza WTW gets its raw

water supplies from the Mona River. There is sufficient water available to allocate for domestic

water use purposes. The quality of the water resources in the supply area of Mandlakazi is not

known. However because of land use activities such as :the quality of the raw water, particularly

turbidity, is likely to be deteriorating. The geology and the topography of the area are such that

there is potential for groundwater development. Currently there is significant groundwater use

which has not been registered for the Mandlakazi Water Supply Scheme.

There are no reported water quality problems associated with the groundwater.

Raw water is currently being purchased from the Charl Senekal Trust for treatment at

Mandlakazi WTW. Raw water supply for the Mandlakazi WTW is pumped from the weir

upstream of Blackie Dam through a raw water pumping main to the Mandlakazi WTW located in

Madulaleni village, which is in the supply area. The maximum capacity of the raw water supply

main from the dam to the treatment works is however unknown.

Water Treatment Works

The Mandlakazi and KwaMpanza WTW are the main source of treated or potable water supply

to the area; although groundwater is supplied to the rest of the rural communities the total peak
hydraulic design capacity of the Mandlakazi and KwaMpanza WTW is estimated to be 2.1 ML/d.
The average annual flow rate of the treatment works is estimated to be 1.6 ML/d.

Treatment Type of Raw water Hydraulic Average Treated Current

Work Name | plant source Design flow rate water utilisation (% of
capacity (ML/d) production | average design
(ML/d) (ML/d) capacity)

Mandlakazi | Conventiona | Charl Senekal 1.50 1.15 1.45 126%

WTW | treatment Trust purchase

Khangela Filtration Stream 0.10 0.07 0.08 108%

Palace WTW | plant

KwaMpanza | Filtration Mona River 0.50 0.37 0.40 108%

WTW plant

Borehole N/A Groundwater 1.44 1.44 1.44

schemes

Total 3.54 3.04 3.37 110.9%

Table 15 - Water Treatment Works serving Mandlakazi Water Supply Scheme area

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality



(Source: First Stage Reconciliation Strategy for Mandlakazi Water Supply Scheme Area -
Nongoma Local Municipality, 2011)

The total raw water abstraction (both surface and groundwater) in 2008 was estimated to be 1.4
million m*/a (3.82 ML/d) with the treated water production estimated to be 1.23 million m*/a
(3.37 ML/d). It is estimated that the water losses amount to 12% of the total raw water
abstraction.

The Mandlakazi WTW is a conventional treatment plant comprising of the following process
components:

(i) Flocculation channels: The raw water is supplied by pumping from the weir upstream of
Blackie Dam. Chemicals are added in as the water flows into flocculation channels,
where coagulation after polyelectrolyte dosing takes place to form the flocs.

(ii) Clarification (sedimentation) tanks: The flocs that have formed in the flocculation
channels are then settled in the sedimentation tanks under gravity. The settled sludge is
frequently removed by de-sludging the tanks and sent to the sludge lagoons where the
sludge is dried while the supernatant water is discharged back into the river. The plant
was not designed for recycling of the wastewater.

(iii) Rapid gravity filtration: The clarified water is then filtered through a set of rapid gravity
filters as a final polishing before chlorination of the treated water.

(iv) Chorine contact tank: The filtered water is then stored in the chorine contact tanks
where chlorination takes place before pumping the water to the command reservoir in
the Mandlakazi Water Supply Scheme area for distribution.

The KwaMpanza WTW is a filtration plant where water is filtered through a set of rapid gravity
filters before chlorine is added in the chlorine contact tank. From there the treated water is the
pumped to the service reservoir in the Sindinsi village for distribution. The average annual flow
rate of the water treatment works is insufficient to meet the treated water requirements of the
scheme in the immediate future.

Currently the scheme is supplemented with groundwater in some of the communities which are
not reticulated. It is not known whether there are any water quality problems in the Mandlakazi
River catchment. However, due to the land use practices in the catchment, the quality of the raw
water in the rivers may be deteriorating particularly during the high flow periods.

Treated Water Bulk Supply Infrastructure

The treated water from the Mandlakazi and KwaMpanza WTW is pumped from the clearwater
tanks to the service reservoirs in the various villages making up the scheme, from which the
potable water is then distributed into scheme area. The bulk water is then distributed to the
various supply areas in the Mandlakazi supply area. The capacity of the treated bulk water
supply is not sufficient to meet current water requirements of the area at the current operating
practices of the scheme area.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality



Bulk Storage

The Mandlakazi Water Supply Scheme area has a total service reservoir storage capacity of 6 ML
(see figure below) ranging from 0.25 ML to 1.0 ML reinforced concrete reservoirs. The service
storage capacity provides for a 1.8-day or 43-hour storage based on the current treated water
production, but in summer months this reduces to approximately a 29-hour or 1.2-day storage
capacity, based on present water requirements (see Table 15).

The reservoir storage capacity of Mandlakazi is therefore less than the accepted norm of 48
hours of summer peak requirement for urban areas. This norm has been determined to meet
the following requirements:

> balance the fluctuating demands from the distribution system, permitting the
source to give a steady or differently phased output;

> provide a supply during a failure or shutdown of the treatment plant, pumps or
bulk mains leading to the reservoirs; and

» provide a reserve of water to meet fire and other emergency demands.

Additional service storage capacity is therefore required in the immediate and the long-term
future to meet the current and future summer peak requirements.

Parameters Mandlakazi Water Supply
Scheme Area

Total Storage capacity (ML) 6

Storage Ratio on present annual average consumption 43

(Hours)

Storage Ratio on present average peak week consumption 29

(Hours)

Table 16 - Service Storage Reservoirs
(Source: First Stage Reconciliation Strategy for Mandlakazi Water Supply Scheme Area -Nongoma
Local Municipality, 2011)

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted regarding the Khangela Palace Water Treatment Works:

List of emergency work
It is recommended that the following emergency work be carried out:
e Replace sand filter media

List of short term improvements
It is recommended that the following work be carried out in the short term:

e Installation of a similar packaged water treatment works to increase capacity to 40 m*/day.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 65
Development of Universal Access Plan for Water Services in Zululand District Municipality



Vveir

Figure 13 - Schematic layout of Mandlakazi Water Supply Scheme
(Source: First Stage Reconciliation Strategy for Mandlakazi Water Supply Scheme Area - Nongoma Municipality, 2011)

Exising Bulk Main Pipslina
Existing Reticulation

Reservoir

Legerd

U Spring F Weir
@ Borehols 7 Source

m Wvaler Treatment Works
N kun=z=an=s

[ 1 Townrvilage
e RO

@ Pumpstation
-_— — — Road

in Zululand District Municipality

Plan for Water Services

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
al Access

Development of Univers




5.3.1.8 Ulundi Water Supply Scheme (Ulundi LM)
(Source: First Stage Reconciliation Strategy for Ulundi Water Supply Scheme Area -Ulundi Local
Municipality, 2011)

The schematic layout of the infrastructure to supply treated water from the Ulundi Water Supply
Scheme for residential and non-residential consumption in Ulundi and the towns and
settlements in the water supply scheme area is shown in the figure below.

The main source of water supply for the Ulundi Water Supply Scheme is the White Mfolozi River,
of which is augmented from the Klipfontein Dam, situated in the White Mfolozi River. Boreholes
supplement the supply from the water treatment works in some of the surrounding areas.

There are increasing water quality problems at the Ulundi WTW. These problems are arising
downstream of the Klipfontein Dam in the White Mfolozi River as a result of agricultural
activities, such as irrigation and other seasonal changes in the quality of the water in the White
Mfolozi River, including the turbidity that can be high in summer.

The quality of water upstream of the Klipfontein Dam is poor because of the wastewater return
flows from Vryheid, as well as the land use activities, including commercial forestry. The geology
and the topography of the area are such that there is limited potential for significant
groundwater development. Currently there is some supplementary groundwater use taking
place in the Ulundi Water Supply Scheme area. There are no reported water quality problems
associated with the groundwater.

The raw water supply for the Ulundi WTW is pumped from the Ulundi Weir in the White Mfolozi
River by means of a raw water pumping plant and through a rising main directly to the WTW.
The maximum capacity of the raw water supply main from the White Mfolozi River is however
unknown.

Water Treatment Works

The Ulundi WTW is the only plant which supplies treated water to the area. The total peak
hydraulic design capacity of the Ulundi WTW is 26.4 ML/d. The design average annual capacity
of the WTW is estimated to be 20.3 ML/d (7.4 million m*/a)

The total raw water abstracted for treatment at the Ulundi WTW in 2008 was estimated to be
8.01 million m3/a (21.94 ML/d) based on historical raw water releases from Klipfontein Dam. The
treated water production was provided as measured to be 6.6 million m>/a (18.10 ML/d). There
are significant raw water losses owing to river and transmission losses between the Klipfontein
Dam and Ulundi Weir. It is estimated that the river losses can be as high as 17.5% of the raw
water abstraction.

The Ulundi WTW is a conventional treatment plant comprising of the following process

components:

(i) Flocculation channels: The raw water is supplied by pumping from the White Mfolozi
River with chemicals added in as the water flows into flocculation channels where
[...]
Parameters Ulundi supply area
Total Storage capacity (ML) 27.0

Storage Ratio on present annual average consumption 35.8

(Hours)

Storage Ratio on present average peak week 23.9

consumption (Hours)

Table 17 - Service Storage Reservoirs in Ulundi Water Supply Scheme area
(Source: First Stage Reconciliation Strategy for Ulundi Water Supply Scheme Area -Ulundi Local
Municipality, 2011)

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted.

List of emergency work

The plant is in a very good condition and no immediate work is required.

List of short term improvements

It is recommended that the following work be carried out in the short term:
¢ General maintenance and building repair work including painting etc.

List of medium to long term improvements
The current plants design capacity is adequate to meet the demands of the current service area until

2030. However, if the service area is enlarged, the plant will have to be upgraded and extended.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality



Figure 14 - Schematic layout of Ulundi Water Supply Scheme
(Source: First Stage Reconciliation Strategy for Ulundi Water Supply Scheme Area Ulundi Municipality)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality

Legend

3 Rasearvoir

@ Pump Station

@ Borehole

Pipe Nstwork/Bulk Main

I:I Town/Village
Water Treatment Works)
———— River

Ulundi Water Scheme




5.3.1.9 Vryheid Water Supply Scheme (Abaqulusi LM)
(Source: First Stage Reconciliation Strategy for Vryheid Water Supply Scheme Area -Abaqulusi
Local Municipality, 2011)

The main source of water supply for the Vryheid Regional Water Supply Scheme is the White
Mfolozi River. The supply is supported by the Klipfontein Dam, which is situated 5 km south of
Vryheid, on the White Mfolozi River.

The main function of this dam is to supplement the water supplies of Bloemveld and
Grootegewaagd Dams which were previously the main sources of supply. Over the years
Vryheid’'s dependence on Klipfontein Dam has increased with the increase in water
requirements. There are no major water quality problems at the Bloemveld WTW and the
Klipfontein WTW. Because the Vryheid town and Bhekuzulu Township and also the Vryheid
WWTW are situated in the catchment area of the Klipfontein Dam, the water quality from the
dam may deteriorate if the effluent quality standards from the plant are not being complied with
and there is uncollected litter and waste that can enter the dam through the stormwater system.

It appears that the capacity of the WWTW is being addressed in the short to medium term by
the upgrading the Vryheid waste water treatment works (WWTW). Besides upgrading the
WWTW there is a continuous need to ensure that the existing WWTW are being operated
correctly. As the flows through the WWTW increase with time, the yield of the Klipfontein Dam
will be enhanced. The geology and the topography of the area are such that there is limited
potential for significant groundwater development. Currently, there is no groundwater that has
been registered for the Vryheid Water Supply Scheme. There are no reported water quality
problems associated with the groundwater.

The Bloemveld WTW is gravity fed with raw water from both the Bloemveld and Grootegewaagd
Dams. The capacity of the gravity main is not known but it is likely that it is sufficient to meet the
capacity requirements of the water treatment works. Because the Bloemveld WTW is operated
by gravity, it is the preferred option. This is however not necessarily the best mode of operation
for the three dams as it is possible that the Klipfontein Dam spills when the Grootgewaagd and
Bloemveld Dams are not full. The Klipfontein WTW abstracts raw water from the Klipfontein
Dam through a rising main. The capacity of the raw water pumping infrastructure is not known
but is likely to be sufficient to meet the design capacity of the Klipfontein WTW of 16 ML/d. This
will be insufficient to meet the future water requirements after 2015 for the high growth
scenario. Therefore steps need to be taken to increase the raw water abstraction capacity in
order to meet the high growth future water requirements of the Vryheid Regional Water Supply
Scheme area.

Water Treatment Works

There are two (2) water treatment works currently in operation that are supplying treated water
to Vryheid Regional Water Supply Scheme area. The details of the treatment plants are indicated
in the table below. The design capacity of the Bloemveld Water Treatment Works (WTW) is for a
maximum daily demand of 7.5 ML/d. The average flow rate is provided as 5.6 ML/d. The design
capacity of the Klipfontein WTW is for a maximum daily demand of 16 ML/d with an average

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 71
Development of Universal Access Plan for Water Services in Zululand District Municipality



flow rate of 11.85 ML/d. Therefore the total treatment capacity of the Vryheid Regional Water
Supply Scheme is for a plant hydraulic capacity of 23.5 ML/d (8.58 million m*/a).

Both the WTW are conventional plants comprising flash mixing chambers, flocculation
chambers, sedimentation tanks and rapid gravity sand filters. Chemical dosing takes place at a
number of points along the treatment process. After treatment, the treated water is then stored
in the chlorine contact and clearwater tank where the water is finally sterilized with chlorine.

As illustrated in Table 15 below, the total capacity of the two treatment works is sufficient to
meet the current water requirements and is estimated to be sufficient until 2015 for the high
growth scenario and later for the other growth scenarios.

Treatment Type of Raw water Average | Treated Current

Work Name plant source flow water utilisation (% of
rate production average design
(ML/d) | (ML/d) capacity)

Bloemveld Conventional | aMagoda 7.5 7.5 85%

WTW treatment River

Klipfontein Conventional | White Mfolozi | 16 10.73 67%

WTW treatment River

Total 23.5 18.23 78%

Table 18 - Water Treatment Works in operation in Vryheid area
(Source: First Stage Reconciliation Strategy for Vryheid Water Supply Scheme Area -Abaqulusi Local
Municipality, 2011)

Treated Water Bulk Supply Infrastructure

The treated water from the Vryheid WTW is pumped from the clearwater tanks to three command
reservoirs before distribution to Vryheid town and Bhekuzulu township. The clearwater pumping
station comprises two main pumping stations. There is a highlift pumpstation which pumps water to
Reservoir No.1 through a 250 mm diameter AC/steel pipeline. The second high lift pumping station
pumps water to the two other reservoirs near Bhekuzulu before water is distributed to the various
supply zones in the township and surrounding areas. All pumping systems have standby capacity.

Bulk Storage

Vryheid has a total reservoir capacity of 15.5 ML supplying the town, the industrial area and
Bhekuzulu Township. The configuration of the storage comprises of two 2.5 ML Reinforced Concrete
(RC) service reservoirs at Berea, a 2.5 ML RC reservoir at Wildpark, a 2.5 ML service reservoir
supplying Bhekuzulu and a 5 ML RC Industrial Reservoir supplying the industrial supply zone. The
capacity of the elevated pressed steel storage tank is 0.5 ML. These service reservoirs supply the
different pressure zones of the town.

The service storage capacity provides for a 0.85 day or 20.5 hours storage based on the current gross
average annual daily demand, but in summer months this reduces to approximately 13.6 hours
storage capacity. The storage capacity of Vryheid is therefore far below the accepted norm of 48
hours storage capacity for average daily demand. Additional service storage capacity is required in
order to:

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 72
Development of Universal Access Plan for Water Services in Zululand District Municipality



> balance the fluctuating demands from the distribution system, permitting the

source to give a steady or differently phased output

> give a suitable pressure for the distribution system and reduce pressure

fluctuations

> provide a supply during a failure or shutdown of treatment plant, pumps or bulk

mains leading to the reservoir
> provide a reserve of water to meet fire and other emergency demands

Parameters

Vryheid Water Supply Scheme Area

Total Storage capacity (ML)

15.5

consumption (Hours)

Storage Ratio on annual average 20.5
consumption (Hours)
Storage Ratio on average peak month 13.60

Table 19 - Service Storage Reservoirs in Vryheid Water Supply Scheme area

(Source: First Stage Reconciliation Strategy for Vryheid Water Supply Scheme Area -Abaqulusi
Local Municipality, 2011)

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted for Klipfontein WTW.

Emergency Work Required

There is no true emergency work required at this plant. The works is coping with the required

demand and is producing water of the required quality. The plant has a neglected appearance but

appears to be in adequate condition to continue operating, provided refurbishment is not unduly

delayed. However the chlorination facilities are barely adequate and should be given early priority in
the short term.

Short Term Interventions

The following work is recommended to be carried out in the short term:

The chlorine house needs major refurbishment. There should be four cylinders in the
chlorine room connected in pairs with an auto-changeover valve, and this room should be
suitably vented. There should also be two complete chlorinators (duty+standby) with
interconnection, so that either float tube or control can be used with either booster pump or
ejector. These should be housed in a separate room. The installation should have all the
required safety devices including a self-contained breathing apparatus.

The chemical house requires that old equipment be stripped out and removed. New
equipment for coagulant dosage comprising day tanks with manifolds connecting to duty
and standby dosage pumps, and a new lime feeder are necessary. Also the streaming current
dosage control device should be repaired or replaced

The head of works (Inlet works) requires installation of new flocculation facilities. The flow
meter should also be repaired or recalibrated

The rapid gravity filters need to be duplicated. The existing filters should also be taken off
line one by one and refurbished with new nozzles and media if necessary. The valves and
controls are of robust design and may only need minor refurbishment. However all valves,
blowers and pumps should be checked, and refurbished or replaced if necessary.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 73
Development of Universal Access Plan for Water Services in Zululand District Municipality



e Access control appeared to be quite relaxed. This, together with site security, should be
investigated, and the gates and boundary fencing should be repaired or renewed to render
the site secure.

e The appearance of the plant equipment and buildings would be much improved with a
complete re-painting.

Longer Term Upgrading
It was assumed that the sludge from the works is disposed of by discharge into the adjacent veld.

This is in conflict with the regulations for solids disposal from waterworks and it would be
appropriate to formalise the sludge disposal facilities. This could be done by recycling the backwash
water to the head of works, and sending the sludge from the clarifiers to thickening tanks and drying
beds. The derelict old slow sand plant is located on a portion of the site and could possibly be
utilised for sludge drying beds.

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted for Bloemveld WTW.

Emergency Work Required

There is no true emergency work required at this plant. The works is coping with the required
demand and is producing water of the required quality. The plant has a neglected appearance but
the older side appears to be in adequate condition to continue operating, provided refurbishment is
not unduly delayed. However the chlorination facilities are barely adequate and should be given
early priority in the short term.

Short Term Interventions

The short term interventions required are the same as for the Klipfontein WTW.

Longer Term Upgrading
The following work is recommended to be carried out in the medium to long term:

o The rapid gravity filters and clarifiers on the Newer side of the plant do not appear to have
been used for some time and all the equipment may have been standing which can lead to
deterioration. Although this section of the works appears to be of more recent design, the
filters are of an old pattern and about 30 years old. They are in need of maintenance and
refurbishment, although the basic design seems to be sound in terms of functionality. All
blowers, pumps and valves should be checked, and refurbished or replaced if necessary. The
media did not appear to be in good condition and refurbishment of the filters including
nozzle and media replacement is likely to be needed.

e |t was assumed that the sludge is from the works is disposed by means of discharge into the
adjacent veld. This is in conflict with the regulations for solids disposal from waterworks and
it would be appropriate to formalise the sludge disposal facilities. This could be achieved by
recycling the backwash water to the Head of works, and sending the sludge from the
clarifiers to thickening tanks and drying beds. The derelict old slow sand plant is located on a
portion of the site and could possibly be utilised for sludge drying beds.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 74
Development of Universal Access Plan for Water Services in Zululand District Municipality



VRYHEID (BHEKUZULU) WATER SCHEME

Figure 15 - Schematic layout of Vryheid Water Supply Scheme
(Source: First Stage Reconciliation Strategy for Vryheid Water Supply Scheme Area -Abaqulusi Local
Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 75
Development of Universal Access Plan for Water Services in Zululand District Municipality




5.3.1.10 Simdlangetsha East Water Supply Scheme (Uphongolo LM)
(Source: First Stage Reconciliation Strategy for Simdlangetsha East Water Supply Scheme Area -
Uphongolo Municipality, 2011)

The main source of water supply for the Simdlangetsha East Regional Water Supply Scheme is
the Pongola River, via the Impala Water User Association’s main canal. The supply is supported
indirectly by the Bivane Dam which is situated on the Bivane River, a major tributary of the
Pongola River system. The dam was built by the Impala Water User Association (WUA). Water is
abstracted from the large Grootdraai Weir some 20 km upstream of the town and supplies water
to an estimated 16 700 hectares of irrigation via a system of approximately 145 km of canals.

There are also some springs which are supplying communities in the Simdlangentsha East
Regional Water Supply Scheme area. There have been reported cases of water quality problems
in the Pongola River, usually during times of low flow due to salinity leaching out from the
irrigated lands as well as due to effluent from the sugar mill.

However, the quality is adequate at the diversion weir, which supplies the canal. There may be a
need to address the compliance issues of the existing wastewater treatment works, as the
return flows increase in the medium to long term. Hence there is a need to ensure that the
existing WWTW are being operated correctly a need to maintain and upgrade the existing
WWTW and to possibly construct additional WWTW.
[...]
Bivane WTW is also a conventional plant comprising of flocculation chambers, coagulation and

sedimentation tanks and rapid gravity sand filters. The peak hydraulic capacity of the WTW is

1.0 ML/d with and average flow rate of 0.77 ML/d.

In all three WTW, the filtered water is sterilised with chlorine in a chlorine contact tank. The

treated water is then pumped from the clearwater pumping station at each WTW reservoirs in

the area, for distribution. Other than Frischgewaagd which is supplied up to house connections,

most of the communities in the Simdlangentsha West Water Supply Scheme are provided with

yard connections or to RDP standard, with the exception of approximately 1 879 households

which are not served to at least RDP standards.

As illustrated in the table below, the total average annual capacity of the three water treatment

works is not sufficient to meet the current water requirements. The boreholes and springs are

currently utilised to provide potable water to the communities not connected to the three

water treatment works and is also used conjunctively as the bulk water supply infrastructure is

interlinked. It is estimated from the groundwater database provided for the area, that a total of

approximately 25 I/s (1.98 ML/d assuming 20-hours pumping) is supplied from groundwater and

springs.

Treatment Type of Raw water Hydraulic Average Treated Current

Work Name plant source design flow rate water utilisation
capacity (ML/d) production | (% of ave.
(ML/d) (ML/d) design

capacity)

Frischewaagd | Conventio | Pongolo 2.00 1.54 1.50 98%

WTW nal River

Tholakela Filtration | River 1.00 0.77 0.65 85%

WTW Capacity | Plant

Bivane WTW Filtration | Bivane Dam 1.00 0.77 0.47 61%

Capacity Plant

Boreholes Groundwater | 1.43 1.43 1.43 100%

Total 5.43 4.50 4.05 89.9%

Table 20 - Water Treatment Works in operation in Vryheid area

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING

Development of Universal Access Plan for Water Services in Zululand District Municipality



(Source: First Stage Reconciliation Strategy for Simlangetsha East Water Supply Scheme Area —
Edumbe Local Municipality, 2011)

Treated Water Bulk Supply Infrastructure

The treated water from the three WTW is pumped from the clearwater tanks to various
command reservoirs before distribution to Frischgewaagd rural town, Opuzane, Tholakela and
the rural villages (see figure Figure 17). The configuration of the clearwater pumping system is
unknown as well as the total water produced at each of the water treatment works.

The Frischgewaagd and Tholakela WTW do encounter operational problems from time to time
because of seasonal changes to the quality of the river water, particularly the high turbidity
levels that are experienced in summer.

According to the Comprehensive Infrastructure Plan Cycle 1 of Zululand District Municipality
(2009), the condition of the water treatment works infrastructure is not known. However,
based on the budget for refurbishment of the WTW, the condition of the existing WTW can be
considered to be average.

Bulk Storage
The total storage capacity for the Simdlangentsha West Regional Water Supply Scheme area
could not be determined from the available information.

It is however, likely that the current storage capacity may be insufficient, particularly for the
summer peak requirement, as some of the villages do not have any service storage. Additional
storage capacity is therefore required for the areas which do not have storage, as well as the
other communities which are being linked to the regional scheme. The additional storage
capacity will be required to meet the standard of two days summer peak requirement, which is
the accepted norm for urban areas.

This norm has been determined to meet the following requirements:
» balance the fluctuating demands from the distribution system, permitting the source to
give a steady or differently phased output;
» provide a supply during a failure or shutdown of the treatment plant, pumps or bulk
mains leading to the reservoirs; and
> provide a reserve of water to meet fire and other emergency demands.

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted for the Frischewaagd WTW:

Short Term Improvements
The following work is recommended to be carried out in the short term:-

e The addition of five (minimum) or seven (recommended) pressure filters as existing is necessary
to raise the capacity to balance with the clarifiers' capacity of 3 ML/d

o The chemical dosage system needs upgrading with full duty and standby pumps and day tank

e The chlorination (sodium hypochlorite dosage) system needs to be upgraded with day tank and
duty and standby pumps.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 82
Development of Universal Access Plan for Water Services in Zululand District Municipality




Longer Term Upgrading
After the short term upgrading has been carried out there would not appear to be any pressing need

to extend the capacity of the works. The plant does not lend itself to piecemeal extension readily. It
will be recommended to move the works to the abstraction works at the Pongola river, due to a
shortage of space and sludge facilities.

Long Term Improvements
The following work is recommended to be carried out in the long term:-

e Move the treatment works to the abstraction point at the Pongola River.
e Size the abstraction works for a total capacity of 15 ML/day to supply the entire
Simdlangentsha West Regional Supply scheme with treated water.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 83
Development of Universal Access Plan for Water Services in Zululand District Municipality



Figure 17 - Schematic layout of Simdlangentsha West Water Supply Scheme
(Source: First Stage Reconciliation Strategy for Simdlangenthsha Water Supply Scheme Area-Edumbe Local Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality

Bivane River

KT water Troatmant Works
— River
® Soirg
@ voceroie

SIMDLANGENTSHA WEST WATER SCHEME



5.3.1.12 Nongoma Water Supply Scheme (Nongoma LM)
(Source: First Stage Reconciliation Strategy for Nongoma Water Supply Scheme Area - Nongoma
Local Municipality, 2011)

Nongoma WTW is supplied from the Vukwana Dam which is located to the south of the water
treatment works in the Vuna River, a tributary of the Black Mfolozi River (see figure below). Raw
water supply for the Nongoma WTW is pumped from the abstraction works at the Vukwana
Dam through a raw water pumping main to the Nongoma WTW located near the Vuna River.
The maximum capacity of the raw water supply main from the dam to the treatment works is
however unknown.

The other treatment works is Osingisingini WTW, which supplies the communities south of the
town. This treatment works is supplied with raw water from Nhlekisa River where it is pumped
to the works. The maximum capacity of the raw water supply main is not known.

The design capacity of the raw water abstraction works for the two treatment works may be
sufficient to meet the capacity of the existing water treatment works. However, the capacity of
the bulk water infrastructure from the two plants cannot meet the current and future raw water
abstraction requirements of Nongoma (Vuna) Water Supply Scheme, as the scheme is extended
to supply the areas currently not being serviced or with limited borehole capacity (see Figure
18). Currently the outlying villages are supplied by boreholes, which in some cases do not meet
the basic levels of service of 25 I/c/d. The Nongoma and Osingisingini WTW are the main source
of treated or potable water supply to the area, although groundwater is supplied to the outlying
rural communities.

The total peak hydraulic design capacity of the Nongoma and Osingisingini WTW is estimated to
be 4.5 ML/d. The average annual flow rate of the treatment works is estimated to be 3.5 ML/d.
The quality of the water resources of the Vuna River is not known. However, because of land use
activities the quality of the raw water, particularly turbidity, is likely to be deteriorating. The
geology and the topography of the area are such that there is some potential for groundwater
development. Currently there is supplementary groundwater use which has not been registered
for the Nongoma (Vuna) Water Supply Scheme area. There are no reported water quality
problems associated with the groundwater.

The schematic layout of the infrastructure to supply treated water from the Nongoma (Vuna)
Water Supply Scheme area for residential and non-residential consumption in the township and
surrounding communities is shown in the Figure 18.

The 2008 average treated water production for the Nongoma (Vuna) Water Supply Scheme area
is 6.39 ML/d (2.33 million m3/a). The current raw water abstraction from the tributaries of the
Black Mfolozi River, was estimated to be 7.27 ML/d (2.65 million m®/a), assuming water losses
from the raw water abstraction works, pumping main as well as the treatment water losses.

A review of the WARMS database, indicated that the total registered water use for municipal
water use for the Nongoma town and surrounding areas is 1.59 million m*/a. There is also
groundwater use in the Nongoma (Vuna) Water Supply Scheme area but this is not registered.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 85
Development of Universal Access Plan for Water Services in Zululand District Municipality



Water Treatment Works

The Nongoma and Osingisingini WTW are the main sources of treated of potable water supply

to the area, although groundwater is supplied to the outlying rural communities. The total peak

hydraulic design capacity of the Nongoma and Osingisingini WTW is estimated to be 4.5 ML/d.

The ave

rage annual flow rate of the treatment works is estimated to be 3.5 ML/d.

Treatment Type of Raw water | Hydraulic Average Treated Current utilisation
Work Name plant source design flow rate water (% of average
capacity (ML/d) production design capacity)
(ML/d) (ML/d)
Vuna WTW Conventio | Vuna River | 4.50 3.46 4.85 140%
nal
treatment
Osingisingini Filtration | Nhlekisa 0.06 0.04 0.10 225%
WTW River
Total 4.56 3.51 4.95 141.3%

Table 21 - Water Treatment Works Nongoma in operation in Nongoma area

(Source: First Stage Reconciliation Strategy for Nongoma Water Supply Scheme Area - Nongoma
Local Municipality, 2011)

The Nongoma WTW is conventional treatment plant comprising of the following process

components:

(i)

(ii)

(iii)

(iv)

Flocculation channels: The raw water is supplied by pumping from the Vukwana Dam.
Chemicals are added in as the water flows into flocculation channels where coagulation
after polyelectrolyte dosing takes place to form the flocs;

Clarification (sedimentation) tanks: The flocs that have formed in the flocculation
channels are then settled in the sedimentation tanks under gravity. The settled sludge is
frequently removed by de-sludging the tanks and sent to the sludge lagoons where the
sludge is dried while the supernatant water is discharged back into the river. The plant
was not designed for recycling of the wastewater;

Rapid gravity filtration: The clarified water is then filtered through a set of rapid gravity
filters as a final polishing before chlorination of the treated water;

Chorine contact tank: The filtered water is then stored in the chorine contact tanks
where chlorination takes place, before pumping the water to the command reservoir in
the Nongoma (Vuna) Water Supply Scheme area for distribution.

The Osingisingini WTW is a filtration plant where water is filtered through a set of rapid gravity

filters before chlorine is added in the chlorine contact tank. From there, the treated water is the

pumped to the service reservoir in Emangomfini village for distribution.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING

Development

of Universal Access Plan for Water Services in Zululand District Municipality




The average annual flow rate of the water treatment works is insufficient to meet the
immediate future treated water requirements of the scheme in the immediate future. Currently
the scheme is supplemented with groundwater in some of the communities which are not
reticulated as indicated in Figure 18.

It is not known whether there are any water quality problems in the Vuna River catchment.
However due to the land use practices in the catchment, the Vukwana Dam may be silting up
which affects the storage requirements to meet the current and future raw water requirements
particularly during the low flow periods.

Treated Water Bulk Supply Infrastructure

The treated water from the Nongoma and Osingisingini WTW is pumped from the clearwater
tanks to the service reservoirs in the various villages making the scheme from which the potable
water is then distributed into scheme area (see Figure 18).

The capacity of the treated bulk water supply is insufficient to meet current water requirements
of the area at the current operating practices of the scheme area.

Bulk Storage

The Nongoma (Vuna) Water Supply Scheme area has a total service reservoir storage capacity
of 12 ML (see figure below) ranging from 0.5ML to 5ML reinforced concrete reservoirs.

The service storage capacity provides for a 1.9-day or 45-hour storage based on the current
treated water production, but in summer months this reduces to approximately 1.3-day storage
or a 30-hour capacity, based on present water requirements (see Table 22).

The reservoir storage capacity of the Nongoma (Vuna) Water Supply Scheme area is therefore
less than the accepted norm of 48 hours of summer peak requirement for urban areas. This
norm has been determined to meet the following requirements:

> balance the fluctuating demands from the distribution system, permitting the source to
give a steady or differently phased output;

» provide a supply during a failure or shutdown of the treatment plant, pumps or bulk
mains leading to the reservoirs; and

> provide a reserve of water to meet fire and other emergency demands.

Additional service storage capacity is therefore required in the immediate and long term future to
meet the current and future summer peak requirements.

Parameters Nongoma (Vuna) Water Supply Scheme area
Total Storage capacity (ML) 12
Storage Ratio on present annual average 45

consumption (Hours)

Storage Ratio on present average peak week 30
consumption (Hours)

Table 22 - Service Storage Reservoirs in Nongoma Water Supply Scheme area

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 87
Development of Universal Access Plan for Water Services in Zululand District Municipality



(Source: First Stage Reconciliation Strategy for Nongoma Water Supply Scheme Area - Nongoma
Local Municipality, 2011)

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted with regards to Vuna WTW:

List of emergency work

The plant is in a very good condition and no immediate work is required.

List of short term improvements

It is recommended that the following work be carried out in the short term:

¢ Investigate the condition of the sand filter media and replace if necessary.

¢ General maintenance and building repair work including painting etc.

e General refurbishment work on packaged plant to enable operation of plant, including but
not limited to: Replacement of Lamella packing/honeycomb in settlers (a small portion is
damaged)

e General upgrading and maintenance work including corrosion protection, sandblasting and
painting).

List of medium to long term improvements

No long term improvements are required.

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted with regards to Osingisingini WTW:

List of emergency work
[...]
Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 95
Development of Universal Access Plan for Water Services in Zululand District Municipality



Treatment | Type of Raw water | Hydraulic Average Treated Current
Work Name | plant source design design water utilisation
capacity capacity production | (% of
(ML/d) (ML/d) (ML/d) average
design
capacity)
Msibi WTW | Convention | Msibi weir 2.00 1.33 151 113%
al
treatment

Table 24 - Water Treatment Works in Msibi operation in uPhongola area
(Source: First Stage Reconciliation Strategy for Msibi Water Supply Scheme Area-Uphongolo
Municipality, 2011)

The Msibi WTW is a conventional treatment plant, comprising the following process components:

(i) Flocculation channels: The raw water is supplied by pumping from the tributary of the
Mozana River. Chemicals are added in as the water flows into flocculation channels
where coagulation after polyelectrolyte dosing takes place to form the flocs;

(ii) Clarification (sedimentation) tanks: The flocs that have formed in the flocculation
channels are then settled in the sedimentation tanks under gravity. The settled sludge is
frequently removed by de-sludging the tanks and sent to the sludge lagoons where the
sludge is dried while the supernatant water is discharged back into the river. The plant
was not designed for recycling of the wastewater;

(iii) Rapid gravity filtration: The clarified water is then filtered through a set of rapid gravity
filters as a final polishing before chlorination of the treated water;

(iv) Chorine contact tank: The filtered water is then stored in the chorine contact tanks
where chlorination takes place before pumping the water to the command reservoir in
the Simdlangentsha Central (Msibi) Water Supply Scheme area for distribution.

It is not known whether there are any water quality problems in the Mozana River catchment.
However due to the land use practices in the catchment, the Msibi weir may be silting up which
affects the storage requirements to meet the current and future raw water requirements.

Treated Water Bulk Supply Infrastructure

The treated water from the Msibi WTW is pumped from the clearwater tanks to the service
reservoirs in the various villages, from which the potable water is then distributed into the scheme
area. There are three main boreholes that are linked to the bulk water supply scheme, which pump
into the bulk mains for distribution into the surrounding communities of Newstand, Altona and
others, up to Gesi (See Figure 20).

The capacity of the treated water bulk supply system is insufficient to meet current water

requirements of the Simdlangetsha Central (Msibi) Water Supply Scheme area at the current
operating rules of the town.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality




Bulk Storage
The Simdlangentsha Central (Msibi) Water Supply Scheme area has a total service reservoir storage

capacity of 3 ML (see Table 25).

The service storage capacity provides for a 2.0-day or 48-hour storage based on the current treated
water production, but in summer months this reduces to approximately a 32-hour or 1.3-day storage
capacity, based on present water requirements (see table below).

The reservoir storage capacity of the Simdlangentsha Central (Msibi) Water Supply Scheme is
therefore less than the accepted norm of 48 hours of summer peak requirement for urban areas.
This norm has been determined to meet the following requirements:

> balance the fluctuating demands from the distribution system, permitting the source to give
a steady or differently phased output;

> provide a supply during a failure or shutdown of the treatment plant, pumps or bulk mains
leading to the reservoirs; and

» provide a reserve of water to meet fire and other emergency demands.

Additional service storage capacity is therefore required immediately to meet the current and future
summer peak requirements.

Parameters Msibi Water Supply Scheme area

Total Storage capacity (ML) 3
Storage Ratio on present annual average | 48

consumption (Hours)

Storage Ratio on present average peak 32
week consumption (Hours)

Table 25 - Service Storage Reservoirs in Msibi Water Supply Scheme area
(Source: First Stage Reconciliation Strategy for Msibi Water Supply Scheme Area-Uphongolo
Municipality, 2011)

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted.

List of emergency work
It is recommended that the following emergency work be carried out:

¢ Install a standby high lift pump to pump to Magiqgeni
¢ Install a submersible pump for raw water abstraction
¢ Install a standby coagulant dosing system

¢ |Install a dosing system for sodium hypochlorite

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 97
Development of Universal Access Plan for Water Services in Zululand District Municipality



List of short term improvements
It is recommended that the following work be carried out in the short term:

e Clean and disinfect storage reservoir

e Supply a shelter for staff and mobile toilet or pit latrine.

e Installation of a new packaged water treatment works to increase capacity to 700 m*/day.
A Packaged plant could make use of existing sand filter and supplement this with additional
sedimentation processes. A detailed plant assessment and investigation will be required to
optimise the plant and ensure an integrated design.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality



Mozaona River

hlanzeni

l

Figure 20 - Schematic layout of Msibi (Simdlangentsha Central) Water Supply Scheme
(Source: First Stage Reconciliation Strategy for Msibi (Simdlangetsha Central) Water Supply Scheme Area -Uphongolo Local Municipality, 2011)

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING
Development of Universal Access Plan for Water Services in Zululand District Municipality

| ——— -.~

T rowvvmn
e 7wt b
-




5.3.1.15  Purim (Abaqulusi LM)

According to the ZDM Water Treatment Works Assessments undertaken in 2009 the following
information was extracted:

The Purim waterworks is situated South of Vryheid in the Mondlo area. The waterworks draws
water from the nearby Mondlo dam.

The works is a package plant and comprises of the following processes:
» coagulant dosage,

> settling and

> filtration.

The treatment capacity is about 240 kl/d (8.3 I/s for an 8 hour operating day).If operation over
the full 24 hours is required it is recommended that two more filters similar to the existing be
installed.

In future the Purim Water works will not be required, as water will be supplied by Vryheid
Water Works to these settlements as part of the Hlahlindlela Regional Water
Supply scheme.

The works is new having been built in 2008 and has been designed to recommended criteria. No
upgrading is required unless operation for 24h/d is contemplated in which case the filters would
need to be upgraded. As the works is only running at about 33%capacity no long term upgrade
would be expected, although it would be readily possible to install another package plant
alongside.

Current Delivery
Current delivery is approximately 240 kl/d.

Estimated Current Capacity
The estimated current capacity is about 360 kl/d (operating 12 h/d).

Estimated Design Capacity
The works design capacity is 240 kl/d (operating an 8 hour day).

Estimated Capacity with short term Improvements
The estimated capacity with short term improvements is about 360 kl/d (moving from 8 hours

operating to 12 h/d).

Estimated Capacity with long term improvements
The works design does not readily lend itself to piecemeal upgrading. However if 24h/d

operation is contemplated two additional filters will be required which would raise the works
capacity to about 720 kl/d.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 100
Development of Universal Access Plan for Water Services in Zululand District Municipality



Future increases would not be required as treated water will be supplied to Purim from Vryheid
Waterworks in future.

Medium to Long Term Improvements

In the long term it is recommended to add two filters to give 24 hour operation.

5.3.1.16  Hlobane (Abaqulusi LM)

Hlobane is situated slightly north east about 25 km from Vryheid on the road to Louwsburg and
Pongola. The water works is a conventional process with flocculant dosage, sedimentation, and
filtration. However it is unusual in that it comprises elevated steel tanks rather than concrete
structures.

The works is not a package plant but all the units are free-standing tanks prefabricated in steel
with the larger tanks welded together on site. The incoming water is pumped to the elevated
clarifiers from where it flows by gravity to the filters and from there is chlorinated and flows to
the treated water sump. It is then pumped again to the high level storage reservoir which is also
a steel tank in prefabricated sections.

The existing treatment facility consists of the following unit processes:

(i) Inlet Works — There is no formal inlet works. Coagulant (a synthetic polyelectrolyte) is
dosed into the main entering the plant but there is no flash mixing via static mixers in
the rising main. This is inadvisable as the radial mixing in pipelines is generally poor and
is probably leading to dosage variation between the clarifiers. There is also no formal
floc conditioning, and the water passes to the clarifiers without proper flow splitting
control. The installation of static mixers in the rising main immediately after coagulant
dosage, properly designed flow splitting, and a floc column were recommended.

(i) Clarifiers—The water then passes to a six steel circular clarifiers. The tanks appeared to
be in reasonable condition but draining and an internal inspection of each unit would
be advisable.

(iii) Filters —After settling, the water is filtered in four 3.5 m diameter circular rapid gravity
filters.

(iv) Disinfection —The water is then chlorinated with gas chlorine and discharged. However
the installation does not comply with the recommendations for gaseous chlorine which
is regarded as a major hazard installation. As it is an urban area it would be prudent to
comply with the general requirements. It is recommend two cylinders in the chlorine
room connected with an auto-changeover valve, and this room should be suitably
vented. There should be two complete chlorinators (duty+ standby), and these should
be housed in a separate room. The installation should have all the required safety
devices including a self-contained breathing apparatus.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 101
Development of Universal Access Plan for Water Services in Zululand District Municipality



(v) Sludge —The works is provided with three sludge dams or beds each 1 0 x 5 m or 150 m’
in total. Assuming 50 mg/1 of suspended solids in the raw water for a flow of 3 ML/d it
was estimated that a sludge drying area of 150m2would give about a 15 day turnover.
This is probably adequate as the suspended solids would usually be lower than
assumed.

The works is old and needs major refurbishment. The high level final reservoir is quite badly
corroded and failure of this unit would have serious consequences as the town would have
no water supply. The alternative discussed at the time of inspection of pressurising the main
with transfer pumps may be the simplest solution. All pumps and blowers should be
inspected and refurbished or replaced as necessary as well as the upgrade on the chlorine
system.

Current Delivery

The plant is treating an average of about 1.6 to 2 ML/d.

Estimated Current Capacity
The works is limited by the clarifiers to about 4 to 4.5 ML/d capacity. The filters have a

similar capacity.

Estimated Design Capacity

The original works design capacity is about 3.6ML/d.

Estimated capacity with Long Term Improvements

Capacity increases would entail major extensions to the works with a new inlet works,
clarifiers, and filters, as well as further upgrading of the chemical dosage systems. The site is
fairly restricted and it might be preferable to build another works at a suitable point if this
ever proves necessary

Emergency Work Required

The works is in urgent need of either having a new high level reservoir constructed, or being
provided with a pump station to pressurise the reticulation system. These are presented as
alternatives.

Medium to Long Term Upgrading
Capacity increases would entail major extensions to the works with a new inlet works,

clarifiers, and filters, as well as further upgrading of the chemical dosage systems. The site is
fairly restricted and it might be preferable to build another works at a suitable point if this
ever proves necessary.

The ZDM water treatment works assessment indicates that the water demand is no longer near the
capacity of the works and that capacity upgrading will probably not be necessary in the foreseeable
future.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 102
Development of Universal Access Plan for Water Services in Zululand District Municipality



5.3.1.17  Louwsburg (Abaqulusi LM)

Louwsburg is situated roughly east of Vryheid and about 70 km from Vryheid on the road to
Pongola. The town is a small country town and is formally laid out.

The water works is a conventional process with flocculant dosage, sedimentation, and filtration.
However it is unusual in that it comprises an elevated steel tank for sedimentation and pressure

filters, rather than concrete structures

Current Delivery

The plant is treating an average of about 600 to 720 kl/d.

Estimated Current Capacity

The works is limited by the clarifiers to about 720 kl/d capacity. The filters have a similar
capacity.

Estimated Design Capacity
The original works design capacity is not known but was probably about 600 kl/d.

Estimated Capacity with Short Term Improvement
The works is having difficulty in coping with the present demand and we were given to

understand that the demand may increase further. It is therefore necessary to extend the works
in the short term. The present plant is out-dated,and in somewhat run-down condition and has a
number of shortcomings. Due to the untidy layout it would be difficult to extend it whilst
maintaining production. The ZDM WTW assessment recommends the installation of a package
plant alongside the existing works which if properly designed would eliminate the shortcomings
existing at present. It was also recommended that the chlorine installation be upgraded to
comply with all applicable safety standards. This could readily be incorporated into the proposed
package plant.

Estimated capacity with Long Term Improvements

The installation of a package plant in the short term would cover the long term requirements as
well. The capacity of the raw water dams should be investigated and the possibility of upgrading
and increasing the capacity of the raw water dams should be investigated in future. A water loss
management system should also be implemented.

Emergency Work Required

It is recommended that the chlorine installation be upgraded to comply with all applicable safety
standards.

Short Term Upgrading
In the short term it is recommended to install a package plant of 1 ML/d capacity.

Long Term Upgrading

In the long term a second package plant could be added to operate in parallel with the existing
unit.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 103
Development of Universal Access Plan for Water Services in Zululand District Municipality



5.3.1.18  Coronation (Abaqulusi LM)

Coronation is situated east and about 40 km from Vryheid on the road to Louwsburg and
Pongola. The water works is a conventional process with flocculent dosage, sedimentation, and
[...]
(source) is limited during dry periods. In future water would be supplied from Coronation
Regional Water Supply to the Khambi area.

5.3.1.21  Mountain View (Abaqulusi LM)

Mountain View is situated east and about 80 km from Vryheid on the road to Nongoma. The
works serves a clinic, schools and small settlement. The water works is an in-line filtration
process with high lift pumps from the river to a raw water storage tank. It is then dosed with a
flocculant and sodium hypochlorite and passed through a pressure filter to a clean water storage
tank.

Current Delivery
Current delivery is estimated at about 30 to 50 kl/d.

Estimated Current Capacity

It appears that the plant operates on day shift only so that the current capacity is about 80 kl/d.
Over 24 hours it would be about 200 kl/d.

Estimated Capacity with short term Improvements

If there is pressure on the works capacity and assuming the present water quality is acceptable it
would be possible to install a second pressure filter and double the plant capability. If an
improvement in water quality is desired it would be necessary to add coagulant dosing. This
could be done for the present or the upgraded capacity.

Estimated Capacity with long term improvements

Future increases in capacity would depend on the assured yield of the river. Assuming this is
adequate, it may be necessary to build a weir or small dam for better assurance of supply.
Further upgrade could then consist of additional pressure filtration, with or without chemical
dosage, followed by chlorination. Ultimately, if the catchment deteriorates, clarification may
also be necessary. All of this could be accomplished readily simply by installation of a package
plant. The works capacity could be raised to the desired level quite readily.

Estimated Capacity with short term Improvements
If there is pressure on the works capacity and assuming the present water quality is acceptable,

it would be possible to install a second pressure filter and double the plant capability. The raw
water transfer pump would be adequate for this. If an improvement in water quality is desired it
would be necessary to add coagulant dosing. This could be done for the present or the uprated
capacity.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 107
Development of Universal Access Plan for Water Services in Zululand District Municipality



Medium to Long Term Improvements

The treated water from the works is of fair quality although the turbidity and colour could be
above the Class 1 limits on occasions. If compliance is required, it would be necessary to install
optional chemical dosing for in-line filtration. A second filter should be installed only when the
existing spare capacity has been fully utilised. The coagulant dosing would only be added if the

treated water quality becomes unsatisfactory.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 108
Development of Universal Access Plan for Water Services in Zululand District Municipality



5.3.1.22  Nkosentsha Water (Uphongolo LM)
(Source: Nkosentsha Water Treatment Works, Technical Assessment Report, 2009)

Nkosentsha WTW supplies potable water to approximately 5475 people. It has a capacity of 0.13
ML/d and receives raw water from an unnamed tributary of the Pongola River. The expected
future population in 2030 is estimated at 6883, resulting in a total demand of approximately 0.5
ML/d.

The existing treatment facility consists of the following unit processes:

(i) Raw water abstraction — raw water is pumped from the weir in the Speekboom River
using a dedicated raw water pump.

(i) Coagulation — as the raw water enters the plant the coagulant is dosed into the raw
water and coagulation is enhanced by means of hydraulic mixing in a baffled channel
that feeds the flocculation basin. The plant is equipped with a single dosing facility.

(iii) Flocculation — Flocculation occurs immediately after coagulation and flocs are formed by
slow mixing of coagulated raw water. The inlet column in the center of the sand filter
serves as flocculation basin.

(iv) Sand filtration — Flocculated water flows to the sand filter where all the flocs and
suspended particles are removed physically by straining through the filter bed. Gravity
filtration in a round concrete sand filter is employed to remove the particulates.

(v) Disinfection — Chlorine tablets are used to disinfect the treated water.

(vi) Distribution — Treated water is temporarily stored in a treated water reservoir from

where it is distributed to the community.

Current flow
The current flow was estimated based on the supply data given as 130 m*/day.

Estimated design capacity
The maximum processing capacity of the existing plant is 130 m*/day.

Estimated current capacity
130m>/day

Estimated capacity with short term improvements
430m*/day

Estimated capacity with long term improvements

No long term improvements required.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 109
Development of Universal Access Plan for Water Services in Zululand District Municipality



List of emergency work

It is recommended that the following emergency work be carried out:
¢ Install a new high lift pump for potable water

e Install a new raw water pump
¢ Install a dosing system for sodium hypochlorite
¢ Replace the existing water meter that is not in a working condition

List of short term improvements
It is recommended that the following work be carried out in the short term:

e Clean and disinfect storage reservoir

e Supply a shelter for staff and mobile toilet or pit latrine.

¢ A new standby pump shelter is required

e Supply galvanised access ladders

e Supply a new diesel generator for plant power

¢ Installation of a new packaged water treatment works to increase capacity to 300
m?>/day. A packaged plant can make use of the existing sand filter and supply
additional sedimentation processes. A detailed plant assessment and investigation
will be required to optimise the plant and ensure an integrated design.

5.3.1.23  Spekboom (Uphongolo LM)

Spekboom WTW is located approximately 25 km west of Pongola and supplies treated potable
water to the settlement of Spekboom. Raw water is pumped from the Spekboom River and
treatment takes place in a packaged plant consisting of a sedimentation tank and two pressure
filters. Treated water is stored in a concrete reservoir on site before it is pumped to the
reticulation system.

The existing treatment facility is a package plant. The main components of the existing
Works include the following:

e A chemical dosing unit

e One stainless steel flocculation and sedimentation tank

e Two pressure filters

e A pump station

e Aclean water reservoir.

Not all water is treated in the packaged water treatment works. The daily treated water
requirement is greater than the plant capacity and a portion of the water bypasses the
treatment plant and is pumped directly to the reservoirs. Although it seems that an additional
chlorine dosing facility exists in the pump station that ensures disinfection of all the water, the
inlet water is turbid and requires treatment. Removal of suspended solids reduces the chlorine
demand and ensures a safer treated water quality with less regrowth potential in the reservoirs.
The plant capacity needs to be increased to ensure treatment of the entire water inventory.

Current flow

The current flow was determined from treated water flow meter readings as varying between
65 and 74m>/h. This is the total flow from treated water from the packaged plant and river
water that bypasses the treatment plant.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 110
Development of Universal Access Plan for Water Services in Zululand District Municipality



Estimated design capacity
The maximum processing capacity of the packaged water treatment works is 50 m*/h (and

dependent on water quality).

Estimated current capacity
50 m*/h

Estimated capacity with short term improvements
50 m*/h

Estimated capacity with long term improvements

The capacity can be doubled by installing another similar packaged water treatment works or by
installing a smaller packaged treatment plant of 25 m?/h, to provide the required 75m*/h to
fulfil the daily requirement of approximately 1 780 m?/day.

List of emergency work
It is recommended that the following emergency work be carried out:

o Pump cage protection to be provided at abstraction point
. Provide an access ladder to the reservoir
. Refurbishment of the valve chamber manhole

List of short term improvements
It is recommended that the following work be carried out in the short term:

e Provide a structure for sanitation on site

e Provide a small shelter building for plant operators

e Install a standby dosing system for coagulant/polymer dosing as well as disinfectant

e Provide sufficient access to the bridge and abstraction pumps

e Increase plant capacity by adding an additional packaged plant sized for 25 m?/h to
provide the required total capacity of 75 m>/h to fulfil the daily requirement of
approximately 1780 m>/day.

5.3.1.24  Enyokeni Palace (Nongoma LM)

The treatment plant supplies potable water to the settlement of Enyokeni Palace and raw water
is abstracted from the Sikwebezi Spring. The existing plant has a reported design capacity of 21.6
kl/day.

The existing treatment facility consists of the following unit processes:
e Raw water abstraction
¢ Fluoride removal with activated alumina
e Sand filtration
e Disinfection
e Distribution

Current flow
The current flow was estimated based on the design capacity of the plant at 21.6 m*/day.

Estimated design capacity
The maximum processing capacity of the existing plant is 21.6 m*/day (and dependent on

regeneration time required and working hours of staff).

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 111
Development of Universal Access Plan for Water Services in Zululand District Municipality



Estimated current capacity
21.6 m*/day

Estimated capacity with short term improvements
21.6 m*/day

Estimated capacity with long term improvements
The capacity of the plant is sufficient to meet future demands.

List of emergency work

It is recommended that the following emergency work be carried out:
e Replace sand filter media
e Replace activated alumina

List of short term improvements — It is recommended that the following work be carried out in

the short term:
e Clean and disinfect raw water storage reservoirs
¢ General maintenance and building repair work including painting etc.

5.3.1.25 Mpungamhlope (Ulundi LM)

Mpungamhlope WTW is situated approximately 22 km north west of the town of Ulundi on the
P705 and supplies treated potable water to the urban and rural settlements around
Mpungambhlope. The existing plant has a reported design capacity of 633 kl/day and receives raw
water from the White Mfolozi River.

The existing treatment facility consists of the following unit processes:
e Raw water abstraction
e Coagulation
e Flocculation
e Sedimentation
e Rapid sand filtration
e Disinfection
e Distribution

Current flow
The current flow was estimated based on meter readings at 633 m?/day.

Estimated design capacity
The maximum processing capacity of the existing plant is 792 m>®/day.

Estimated current capacity
792m*/day

Estimated capacity with short term improvements
792m*/day

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 112
Development of Universal Access Plan for Water Services in Zululand District Municipality



Estimated capacity with long term improvements

The capacity will need to be increased to accommodate the future demand. The long term
capacity required is 3.9 ML/day.

List of emergency work
It is recommended that the following emergency work be carried out:

e Replace sand filter media
e |nstall an additional sodium hypochlorite dosing station

List of short term improvements
It is recommended that the following work be carried out in the short term:

e (Clean and disinfect storage reservoir
e Supply fencing around the site
e General maintenance and building repair work including painting etc.

List of medium to long term improvements

It is recommended that the following work be carried out in the long term:
e Increase plant capacity for future demand to fulfil the daily requirement of
approximately 3.9 ML/day and include sludge handling facilities for complete plant.

5.3.1.26  Sidinsi (Nongoma LM)

The Sidinsi Water Treatment Works is situated east of Nongoma on the road to Hlabisa. Raw
water is abstracted from the Mona River. The water is then pumped from the booster
installation to the water treatment works. From the WTW the water gravitates to three (3) bulk
storage reservoirs and supplies the Sidinsi community.

Emergency Work Required

e Replacement of raw water pump
¢ Installation and construction of dosing system
e Replacement of bulk meters

Short Term Improvements

e Repair leaking structures

e Raise all structures (manholes) to be at least 200mm above ground

e Construct new chlorine dosing building and storage facility

¢ Install chlorine dosing facilities

¢ Construction operators office and toilet

¢ Cleaning of bulk storage facilities

e Refurbish tank stand at booster installation

e Upgrade abstraction arrangement at river to prevent blocking and ingress of sand and
silt and to secure pipes and pumps to prevent wash away and damage to pipes

¢ Install raw water meter at booster pumpstation arrangement.

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 113
Development of Universal Access Plan for Water Services in Zululand District Municipality



Long Term Improvements
The following long term improvements were recommended:
e Upgrade treatment facilities for future demand to include settling and sludge

handling facilities
e Replace rudimentary equipment with a packaged water treatment works

e Construction of weir in river

Copyright FOCUS;MM PDNA (Pty) Ltd; MHP GEOSPACE ; SIVUNO CONSULTING 114
Development of Universal Access Plan for Water Services in Zululand District Municipality



6. RECONCILIATION OF EXISTING AND PROPOSED WATER SUPPLY AND DEMAND OPTIONS

GIS analysis was used to calculate both high and low household counts, as well as high and low
population counts, for each potential water supply footprint. While the calculation of the household
counts for each area was a simple GIS query, the compilation of population statistics, and the
projection thereof, required more detailed analyses.

Household Counts:

Unique ID numbers were given to all the supply areas, which could then be used to link data from
other sources. A spatial join was performed on the Eskom 2011 household points falling within each
polygon. This gave each household point the unique ID of the footprint polygon in which it fell. This
data could then be summarised and a count done of the number of households in each footprint.
This count was then added to the water supply footprint attribute table.

Table

H- B

hholds_with_UID_pop_growth_hhaold_size
Id DM ) GIPA_2 | Pop2012 Pop2013 Pop2014 Av_HHSize | OH_Cmmts | HH_ 2012 | HH_2013 | HH_2014
111 [Zululand__| Zululand_1111 05 6294 315| 6325786575 6357 415608 16.72 16.8 16.88 16.96
111 |Zululand | Zululand_1111 05 6294 315| 6325786575 6357 415608 16.72 16.8 16.88 16.96
11| Zululand | Zululand_1111 05 6294 315| 6325786575 6357 415608 16.72 16.8 16.68 16.96
111 | Zululand | Zululand_1111 05 6294 315| 6325786575 6357 415608 16.72 16.8 16.88 16.96
111 | Zululand | Zululand_1111 05 6294 315| 6325786575 6357 415508 16.72 16.8 16.08 16.96
111 |Zululand | Zululand_1111 05 6294 315| 6325 186575 6357 415508 1672 16.8 16.08 16.96
858 |Zululand | Zululand_858 035 7882 315| 7854 726897 | 7827 235353 352 351 35 349
858 |Zululand | Zululand_858 -0.35 7882.315| 7854726897 |  7827.235353 352 351 35 349
858 |Zululand | Zululand_858 0.3 7882315 7854726897 |  7827.235353 362 351 35 349